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CUSTOMER NAME: HENG JIELI (NANTONG) EQUIPMENT MANUFACTURING CO., LTD

ADDRESS: 1599 FUJIANG NORTH ROAD,HAIMEN DISTRICT, NANTONG,
JIANGSU

Sample Name : Sample1:90° Elbow,Sample2:Straight Tee

Product Specification : 38.1mm

Material and Mark : 316L

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Test Required :  Weld Decay Test

Date of Receipt . 2023-02-28

Testing Start Date : 2023-02-28

Testing End Date : 2023-03-14

Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services (Shanghai) Co., Ltd..

P

Ranger Wei
Authorized signatory

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic ocuments at n s -CondmonslTerms -e- Documenl aspx.
Attention is drawn to the itation of liability, is: e tl ny is document is
advised that information contained hereon reflecls lhe Company s flndlngs at the time of |ts intervention only and wnhln the limits of
Client’s instructions, if any. The C y's sole respc is to its Client and this document does not exonerate parties to a
% transaction from exercising all their nghts and bligat under the tr ' documents. This document cannot be reproduced
s Rl £ ue = except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
RS £ FH & - appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
spection & Testing Services s results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

< Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

S or email: CN.Doccheck@sgs.com

No.69, Block 1159, East Kang Qiao Road, Pudong Distrct, Shanghai, China 201319 t(86-21)61196300  f(86-21)68183122/68183920  www.sgsgroup.com.cn
HE- i HRRFRK11597695 B4R 201319 t(86-21)61196300  f(86-21)68183122/68183920 e sgs.china@sgs.com
|

Member of the SGS Group (SGS SA)




TEST REPORT

No. : SHIN2302002714ML01_EN
Date : 2023-03-14
Page: 2 of 2

1. Weld Decay Test:
Test method: ASTM A249/A249M-18a

Sample Wo w Bo B R Req. Con.
001 1.67 0.82 1.73 0.66 0.79 <1.25 Pass
002 1.73 0.84 1.82 0.75 0.83 <1.25 Pass

Note: The requirement is specified in ASTM A249/A249M-18a.

Sample Photo-001 Sample Photo-002

********End of report********

In the territory of the People's Republic of China, the test report with CMA logo expresses that the
test items are within the scope of China Metrology Accreditation(CMA); without CMA logo
expresses that part/all of the test items are not within the scope of China Metrology
Accreditation(CMA), and just for client internal reference.
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